הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא
(מעודכן 05.2013)
 תאריך __________22.7.14
שם תכשיר באנגלית ומספר הרישום  Tazo-Pip Avenir 4.5g 146-80-33342-00__

שם בעל הרישום _____________BioAvenir Ltd._______________________

טופס זה מיועד לפרוט ההחמרות בלבד !

	ההחמרות המבוקשות

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	Posology,
dosage  &
Administer
ation
	Tazo-Pip Avenir 4.5g may be given by slow intravenous
 injection (over at least three to five minutes) or by slow
 intravenous infusion (over 20-30 minutes). 

For reconstitution instructions, see section 6.6. 

The treatment of mixed infections caused by piperacillin 
susceptible organisms and beta-lactamase producing organisms
 susceptible to piperacillin/tazobactam generally do not require 
the addition of another antibiotic. 

In patients with nosocomial pneumonia and infections in
 neutropenic patients Tazo-Pip Avenir can be used with an aminoglycoside.
 If the use of an aminoglycoside is needed with piperacillin/tazobactam,
 both Tazo-Pip Avenir 4.5g and the aminoglycoside must be used in 
completely therapeutic doses. 

Neutropenic patients with signs of infection (e.g. fever) should
 receive immediate empirical antibiotic therapy before laboratory 
results are available.
Adults and Children Over 12 Years, Each with Normal 
Renal Function 
The usual dosage for adults and children over 12 years is Tazo-Pip 
Avenir  4.5 g given every eight hours. 

The total daily dose of piperacillin/tazobactam depends on 
the severity and localisation of the infection and can vary from piperacillin/tazobactam 2000/250 mg to piperacillin/tazobactam 4000/500 mg administered every six or eight hours. 

In neutropenia the recommended dose is piperacillin/tazobactam
 4000/500mg given every six hours in combination with an aminoglycoside. 

Elderly with Normal Renal Function 
Tazo-Pip Avenir may be used at the same dose levels as adults
 except in cases of renal impairment (see below): 

Renal Insufficiency in Adults, the Elderly and Children
 (over 40kg) Receiving the Adult Dose 
In patients with renal insufficiency, the intravenous dose should be adjusted to the degree of actual renal impairment. 

The suggested daily doses are as follows: 

Creatinine 
Clearance
 (ml/min)

Recommended Tazo-Pip Avenir 4.5 g (piperacillin/tazobactam Dosage

 

 

Total

Divided doses

20 - 80

12/1.5 g/day

 

4000/500mg q8H 

< 20

8/1 g/day

 

4000/500mg q 12H

For patients on haemodialysis, the maximum daily dose is
 piperacillin/tazobactam 8/1 g. In addition, because haemodialysis
 removes 30%-50% of piperacillin in four hours, one additional
 dose of piperacillin/tazobactam 2000/250 mg should be
 administered following each dialysis period. 

For patients with renal failure and hepatic insufficiency,
 measurement of serum levels of piperacillin/tazobactam 
will provide additional guidance for adjusting dosage.

Children Aged 2-12 Years with Normal Renal Function 
Tazo-Pip Avenir is only recommended for the treatment 
of children with neutropenia. 
Neutropenia 
For children weighing less than 40kg the dose should be 
adjusted to 90 mg/kg (piperacillin/tazobactam 80/10 mg)
 administered every six hours, in combination with an 
aminoglycoside, not exceeding piperacillin/tazobactam 

4000/500 mg every six hours. 

In children with renal insufficiency the intravenous dosage 
should be adjusted to the degree of actual renal impairment
 as follows: 

Creatinine 
Renal Insufficiency in Children Aged 2-12 Years 

(or bodyweight less than 40kg)
Clearance

 (ml/min)

Recommended 

Tazo-Pip Avenir 

(piperacillin 
/ tazobactam)
 Dosage

Frequency

Maximum

Daily 

Dose

Maximum Daily Dosage
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40

No adjustment necessary

 

 

-

 

 

20-39

90 mg

 (piperacillin 
/ tazobactam 80/10 mg)
 /kg

 

q 8H

12/1.5

g/day

12/1.5 g/day

< 20

90mg 

(piperacillin 
/ tazobactam 80/10 mg)
 /kg

 

q 12H

8/1

g/day

8/1 g/day

For children weighing < 50kg on haemodialysis the recommended dose is 
45mg (piperacillin/tazobactam 40/5 mg) /kg every eight hours. 

The above dosage modifications are only an approximation. Each patient 
must be monitored closely for signs of drug toxicity. Drug dose and interval
 should be adjusted accordingly. 

Children under 2 years 
Tazo-Pip Avenir 4.5 g is not recommended for use in children below
 2 years old due to insufficient data on safety. 

Hepatic Impairment 
No dose adjustment is necessary. 

Duration of Therapy 
The duration of therapy should be guided by the severity of the infection
 and the patient's clinical and bacteriological progress. 

In acute infections, treatment with Tazo-Pip Avenir 4.5g should be 
continued for 48 hours beyond the resolution of clinical symptoms
 or the fever. 


	Posology
The dose and frequency of Tazo-Pip Avenir 4.5g depends on the severity and localisation of the infection and expected pathogens.

Adult and adolescent patients

Infections

The usual dose is 4 g piperacillin / 0.5 g tazobactam given every 8 hours.

For nosocomial pneumonia and bacterial infections in neutropenic patients, the recommended dose is 4 g piperacillin / 0.5 g tazobactam administered every 6 hours. This regimen may also be applicable to treat patients with other indicated infections when particularly severe. 

The following table summarises the treatment frequency and the recommended dose for adult and adolescent patients by indication or condition: 

Treatment frequency
Piperacillin/tazobactam 4 g / 0.5 g
Every 6 hours

Severe pneumonia

Neutropenic adults with fever 
Suspected  to be due to a bacterial
 infection.

Every 8 hours

Complicated urinary tract infections (including pyelonephritis)
Complicated intra-abdominal infections

Skin and soft tissue infections
 (including diabetic foot infections)

Renal impairment

The intravenous dose should be adjusted to the degree
 of actual renal impairment as follows (each patient
 must be monitored closely for signs of substance toxicity; medicinal product dose and interval should be adjusted accordingly): 

Creatinine clearance
 (ml/min)
Piperacillin/tazobactam 
(recommended dose)
> 40

No dose adjustment necessary 

20-40

Maximum dose suggested: 4 g / 0.5 g 
every 8 hours 

< 20

Maximum dose suggested: 4 g / 0.5 g
 every 12 hours 

For patients on haemodialysis, one additional dose of 
piperacillin / tazobactam 2 g / 0.25 g should be 
administered following each dialysis period, because haemodialysis removes 30%-50% of piperacillin in 4 hours
. the maximum dose is 2.25 g every twelve hours 

for all indications other than nosocomial 

pneumonia and 2.25 g every eight hours for

 nosocomial pneumonia. Since hemodialysis

 removes 30% to 40% of the administered dose,

 an additional dose of 0.75 g piperacillin-Tazobactam

 should be administered following each dialysis 

period on hemodialysis days.
Hepatic impairment

No dose adjustment is necessary (see section 5.2). 

Dose in elderly patients

No dose adjustment is required for the elderly with normal 
renal function or creatinine clearance values above 40 ml/
min. 

Paediatric population (2-12 years of age)

Infections

The following table summarises the treatment
 frequency and the dose per body weight for
 paediatric patients 2-12 years of age by indication
 or condition:

Dose per weight and

 treatment frequency

Indication / condition

80 mg Piperacillin / 10 mg
 Tazobactam per kg body 
weight / every 6 hours

Neutropenic children with fever
 suspected to be due to bacterial
 infections*

100 mg Piperacillin / 12.5 mg Tazobactam per kg body
 weight / every 8 hours

Complicated intra-abdominal
 infections*

* Not to exceed the maximum 4 g / 0.5 g per dose over 30 minutes. 

Renal impairment

The intravenous dose should be adjusted to the 
degree of actual renal impairment as follows
 (each patient must be monitored closely for signs
 of substance toxicity; medicinal product dose
 and interval should be adjusted accordingly): 

Creatinine clearance
 (ml/min)
Piperacillin/tazobactam 
(recommended dose)
> 50

No dose adjustment needed. 
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50

70 mg piperacillin / 8.75 mg 
tazobactam / kg every 8 hours. 

For children on haemodialysis, one additional dose 
of 40 mg piperacillin / 5 mg tazobactam / kg should be administered following each dialysis period. 

Use in children aged below 2 years

The safety and efficacy of piperacillin/tazobactam in 
children 0- 2 years of age has not been established.

No data from controlled clinical studies are available. 

Treatment duration

The usual duration of treatment for most indications is in the range of 5-14 days…. However, the duration of treatment should
 be guided by the severity of the infection,
 the pathogen(s) and the patient's clinical and bacteriological progress. 

Route of administration

Piperacillin/tazobactam 4 g / 0.5 g is administered by
 intravenous infusion (over 30 minutes). 

For reconstitution instructions, see section 6.6.

	Special
Warnings and Special Precautions
 for Use
	Before initiating  therapy with Tazo-Pip Avenir 4.5g, careful inquiry 

should be made concerning previous hypersensitivity reactions to penicillins.cephalosporins, and other allergens. 

Serious and occasionally fatal hypersensitivity (anaphylactic shock])
 reactions have been reported in patients receiving therapy with penicillins      
 including piperacillin/tazobactam. These reactions are more likely                  

 to occur in persons with a history of sensitivity to multiple allergens.                            

Patients may experience neuromuscular excitability or convulsions if higher than recommended doses are given intravenously                                                                                                                        
	The selection of piperacillin / tazobactam to treat an

 individual patient should take into account the

 appropriateness of using a broad-spectrum semi-synthetic penicillin based on factors such as the severity of the

 infection and the prevalence of resistance to other suitable antibacterial agents.
Before initiating  therapy with Tazo-Pip Avenir 4.5g, careful inquiry should be made concerning previous hypersensitivity reactions to penicillins, other beta lactam agents (e.g.cephalosporins,monobactam or carbapenem) and other allergens. 

Serious and occasionally fatal hypersensitivity sitivity (anaphylactic/anaphylactoid [including shock]) reactions

 have been reported in patients receiving therapy with

 penicillins including piperacillin/tazobactam. These

 reactions are more likely to occur in persons with a 

history of  sensitivity to multiple allergens.
Serious skin reactions, such as Stevens-Johnson syndrome and toxic epidermal necrolysis, have been reported in patients receiving piperacillin/tazobactam (see section 4.8). If patients develop a skin rash they should be monitored closely and piperacillin/tazobactam discontinued if lesions progress  
Patients may experience neuromuscular excitability or convulsions if higher than recommended doses are given intravenously. 
As with treatment with other penicillins, neurological complications in the form of convulsions may occur when high doses are administered, especially in patients with impaired renal function.
                                                                                                                      

	Interactions with other medicinal products and other forms of interaction
	
	A number of chemical urine protein measurement methods may lead to false-positive results. Protein measurement with dip sticks is not affected.
The direct Coombs test may be positive.

	Adverse
events
	Body System 
Frequency
Adverse Reaction 
Blood and

 lymphatic system

 disorders
Uncommon

Leucopenia,

 neutropenia, 

thrombocytopenia 

 

 

Rare

Anaemia, 
bleeding 

manifestations, (including

 purpura, epistaxis,

 bleeding time prolonged,)

 eosinophilia,

 haemolytic anaemia

 

 

Very rare

Agranulocytosis, Coombs'

 direct test positive,

 pancytopenia, prolonged 

activated partial thromboplastin

 time prolonged, prothrombin

 time prolonged, 

thrombocytosis

Blood and lymphatic system disorders
Uncommon

Leucopenia, neutropenia, thrombocytopenia 

 

 

Rare

Anaemia,  bleeding manifestations, 

(including purpura, epistaxis,

 bleeding time prolonged,

 eosinophilia, haemolytic

 anaemia
 

 

Very rare

Agranulocytosis, Coombs'

 direct test positive, pancytopenia, prolonged partial thromboplastin

 time, prothrombin time

 prolonged, thrombocytosis 

Hepatobiliary disorders
Uncommon

Alanine aminotransferase

 increased, aspartate

 aminotransferase increased 

 

 

Rare

Bilirubin increased, blood 

alkaline phosphatase increased,

 gamma[image: image3.png]


 glutamyltransferase 

increased, hepatitis 

Renal and urinary 

disorders
Uncommon

Blood creatinine increased

Rare

Interstitial nephritis, 

renal failure

Very rare

Blood urea nitrogen increased 

General disorders and administration site 

conditions
Uncommon

FeverPyrexia, injection site 

reaction

Rare

Rigors, tiredness, oedema 

	Body System 
Frequency
Adverse Reaction 
Blood and

 lymphatic system

 disorders
Uncommon

Leucopenia,

 neutropenia, 

thrombocytopenia 

 

 

Rare

Anaemia, haemolytic 

anaemia bleeding 

manifestations, (including

 purpura, epistaxis,

 bleeding time prolonged,

 eosinophilia,

 haemolytic anaemia
 

 

Very rare

Agranulocytosis, Coombs'

 direct test positive,

 pancytopenia, prolonged 

activated partial

 thromboplastin

 time prolonged,

 prothrombin

 time prolonged, 

thrombocytosis
 thrombocythaemia
Blood and 

lymphatic 

system disorders
Uncommon

Leucopenia, neutropenia, thrombocytopenia 

 

 

Rare

Anaemia, haemolytic 

anaemia
 bleeding manifestations, 

(including purpura, 

epistaxis, bleeding time prolonged, eosinophilia, haemolytic  anaemia
 

 

Very rare

Agranulocytosis, 

Coombs' direct 

test positive,

 pancytopenia, 

prolonged activated

 partial thromboplastin

 time prolonged,

 prothrombin time

 prolonged, 
thrombocytosis thrombocythaemia
Hepatobiliary

 disorders
Uncommon

Alanine aminotransferase

 increased, aspartate

 aminotransferase

 increased 

 

 

Rare

Blood bilirubin increased, blood 

alkaline phosphatase

 increased,  gamma[image: image4.png]


 glutamyltransferase 

increased, hepatitis 

Renal and urinary 

disorders
Uncommon

Blood creatinine increased

Rare

Tublointerstitial nephritis, 

renal failure

Very rare

Blood urea nitrogen
 increased 

General disorders and administration site 

conditions
Uncommon

FeverPyrexia, injection 

site  reaction

Rare

Rigors, tiredness, 

oedema Chills



מצ"ב העלון, שבו מסומנות ההחמרות המבוקשות  על רקע צהוב.

שינויים שאינם בגדר החמרות סומנו (בעלון) בצבע שונה. יש לסמן רק תוכן מהותי ולא שינויים במיקום הטקסט.
